
  
FRAMEWORK FOR DEVELOPING 
WATER REUSE CRITERIA WITH 

REFERENCE TO DRINKING WATER 
SUPPLIES 

Report Ref. No. 05/WR/29/1  



  



 

UKWIR Report Ref No: 05/WR/29/1 

Programme Area and Reference Water Resources: Water Reuse WR/29 

Report Title A Protocol for Developing Water Reuse 
Criteria with Reference to Drinking Water 
Supplies  

Managing Company United Utilities 

Collaborators AwwaRF 

WateReuse Foundation 

Contractor CREH Analytical Ltd. 

Sub-Contractors J K Fawell  
O D Hydes  
P Wynn-Jones 

Authors of Report John Fawell  
Lorna Fewtrell 
Owen Hydes  
John Watkins  
Peter Wyn-Jones 

Principal Researcher J K Fawell 

Report Type Final  

Period Covered 2003/2004 

Acknowledgements The authors wish to thank the members of 
[...]
World Health Organization (2005) Guidelines for the safe use of excreta and greywater. 
WHO, Geneva. 

Symposia 

WateReuse Association Annual Symposium September 12-15, 2000, Napa, California. 

WateReuse Association Annual Symposium September 8-11, 2001, San Diego, California. 

WateReuse Association Annual Symposium September 8-11, 2002, Orlando, Florida. 

WateReuse Association Annual Symposium September 7-9, 2003, San Antonio, Texas. 

WateReuse Association Annual Symposium September 19-20,2004, Phoenix, Arizona.   

http://www.euro.who.int/document/E78995.pdf


 

UKWIR Report Ref No: 05/WR/29/1 74

  



 

UKWIR Report Ref No: 05/WR/29/1 75

 
Appendix 2 GLOSSARY   

Aquaculture The production of aquatic plants and animals for use of and 
consumption by humans.  

ASR Aquifer storage and recovery is the injection of reclaimed 
water into an aquifer for subsequent recovery from the same 
site for further use.  

ASTR Aquifer storage, transport and recovery is the injection of 
reclaimed water into an aquifer for subsequent recovery from 
a different site as a means of indirect potable reuse.  

AwwaRF American water works association Research  
Foundation.  

BOD Biochemical oxygen demand is a measure of the amount of 
oxygen consumed by microorganisms during the oxidation of 
organic material in a water sample over a 5 day incubation 
period.  

Confined aquifer A layer of water underground that is trapped below an upper 
impermeable layer of material, usually clay.  

DALY Disability adjusted life year.  

Direct potable reuse The conversion of wastewater directly into drinking water 
without any interim storage.   

Disinfection The use of physical or chemical processes to reduce or 
remove microorganisms from water.  

DOC Dissolved organic carbon.  

Endocrine disruptors Chemicals, both natural and man-made that interfere with 
endocrine glands and their hormones, or where the hormones 
act in animals and humans.  

HACCP Hazard analysis and critical control point.  

Hydrophobic Molecules or molecular groups that mix poorly with water.  

Indirect potable reuse The use of reclaimed water for potable supplies after a period 
of storage in surface or a groundwater.  

MBR Membrane bioreactor.  

MLSS Mixed liquor suspended solids. 



 

UKWIR Report Ref No: 05/WR/29/1 76

  
Non-potable reuse The use of reclaimed water for other than drinking water, for 

example, irrigation.  

NTU Nephelometric turbidity unit.  

Nutrients Inorganic compounds nitrate and phosphate in wastewater 
that can encourage the growth of algae.  

pH Value A measure of the acidity or alkalinity of liquids.  

Primary treatment The first stage of wastewater treatment which may consist of 
screening, grit removal and settlement.   

Raw wastewater Wastewater that has not received any treatment.  

Reclaimed water Treated wastewater suitable for purposes such as irrigation.  

Salination An increase in salts in wastewater and the subsequent 
accumulation of those salts in soil following irrigation.  Some 
plant species are more resistant to salination than others. 

Secondary treatment The application of a biological treatment process, either 
activated sludge or trickling film (fixed film bioreactor) to 
primary treated wastewater.  

SS Suspended solids.  

Tertiary treatment Advanced wastewater treatment beyond secondary treatment 
to remove organic material, suspended solids, nutrients and 
microorganisms. 

TOC Total organic carbon. 

TSS Total suspended solids. 

UKWIR United Kingdom Water Industry Research. 

Unconfined aquifers A layer of water underground found below porous layers 
allowing water to percolate directly into the aquifer.  This 
makes them more susceptible to contamination.  

Vadose zone The unsaturated soil layer above an aquifer through which 
water will flow. 

Wastewater Used water derived from communities and industry. 

Water safety plans A system designed to ensure safe drinking water by 
preventing contamination during collection, removal of 



 

UKWIR Report Ref No: 05/WR/29/1 77

 
contaminants during treatment and prevention of 
contamination during distribution and consumption of water. 

Wetlands Land where saturation with water is the dominant feature.  
The saturated soil defines the types of plants and animals 
living on and in the wetland.  

WHO World Health Organisation.  

WRF WateReuse Foundation.  

WSP Waste stabilisation ponds.  



 

UKWIR Report Ref No: 05/WR/29/1 78

 



 

UKWIR Report Ref No: 05/WR/29/1 79

 
Appendix 3 MEMBERS OF THE EXPERT COMMITTEE  

Bob Bastian USEPA, Washington D.C. 

Richard Carr World Health Organisation, Geneva 

Joe Cotruvo J Cotruvo Associates, USA 

Jim Crook Independent Consultant, USA 

David Cunliffe Department of Health Services, Australia       

Peter Dillon CSIRO, Australia 

Peter Donlon Water Services Association of Australia  

Bruce Durham Veolia Water, UK and France 

Bob Hultquist California Department of Health Services      

Emmanuel Van Houtte IVWA, Belgium   

Paul Jeffrey Cranfield University, UK   

Rolaf van Leeuwen RIVM, Netherlands                
       

Jeff Mosher WateReuse Foundation, USA                      
         

Adam Olivieri EOA Inc, USA   

Gideon Oron Ben Gurion University of the Negev, Israel     

Joan Rose Michigan State University, USA   

R. Rhodes Trussell Trussell Technologies Inc. USA          
           

Mike Wehner Orange County Water District, USA            



 

UKWIR Report Ref No: 05/WR/29/1 80

  



 

UKWIR Report Ref No: 05/WR/29/1 81

 
Appendix 4 HYPOTHETICAL CASE STUDY OF THE REUSE OF TREATED 
WASTEWATER TO SUPPLEMENT DRINKING WATER SUPPLIES 

Introduction 

This hypothetical case study looks at the need for an additional resource, derived from reusing 
treated wastewater, to supplement existing water resources that are abstracted for treatment 
for drinking water supplies. It follows the framework for Drinking Water described in Section 
8 of this report and is a worked example of the use of that framework. 

The Need for Additional Water Resources 

The Forward Thinking Water Supplier (FTWS) supplies about 300 Megalitres per day (Mld) 
on average, with a record output of 375 Mld, to a population of about 1.1 million people in a 
mixed urban and rural area with some arable agriculture. Average annual rainfall in the area is 
about 500 mm that, after allowing for losses through evapotranspiration, gives an effective 
annual rainfall of about 100 mm. Parts of the area receive less rainfall and are classed as 
semi-arid by the United Nations. 

Currently the water supplies are drawn from two main rivers in the area and stored in two 
large surface water reservoirs before being treated at three water treatment works. There are 
no usable aquifers in the area to provide a ground water source. Water is abstracted from 
these rivers (they do contain some treated wastewater effluent) mainly in the winter months to 
fill the two reservoirs and these reservoirs are drawn down in the summer months when river 
flows are low. Existing resources within the FTWS area are fully utilised. Increasingly in 
recent years FTWS has had difficulty maintaining supplies in the summer months because of 
shortage of water resources and has had to resort to restrictions on use such as prohibiting use 
of hosepipes for garden watering.  

The population in the area is rising steadily as is the per capita use of water and there is 
considerable uncertainty over the potential effect of climate change on future weather patterns 
and therefore on water resources. The FTWS has a long term plan to import a significant 
quantity of surface water from a neighbouring water supplier and to increase substantially the 
size of one of its reservoirs to store this water. With the need for consent from the 
Environment Agency and the Planning Authority including an Environmental Impact 
Assessment, the design of the scheme and the construction of a large fairly long pipeline and 
extension to the reservoir, it is likely to be 15 to 20 years before the scheme comes to fruition. 
Meanwhile in the short term there is an urgent need for an additional resource of about 30 
Mld within at the most five years. 

Because there are no other local resources, the FTWS needs to consider reusing treated 
wastewater. It has identified a potentially suitable treated wastewater belonging to the 
Newtown Wastewater Treatment Company (NWTC). It has considered how treated 
wastewater might be used instead of piped drinking water supplies for a variety of agriculture 
and golf course irrigation schemes and for some urban irrigation and recreational uses within 
Newtown. However it is not practical to use treated wastewater for these without building a 
substantial and costly dual pipeline system. So the only practical possibility is to use treated 
wastewater to supplement the existing sources that are currently treated for drinking water 
supplies. 



 

UKWIR Report Ref No: 05/WR/29/1 82

 
The Potential Treated Wastewater Source 

The potential treated wastewater source is shown in diagram 1 below with its relationship to 
the New River, the Newtown Reservoir and the existing Newtown Drinking Water Treatment 
Works. The Newtown Wastewater Treatment Works treats the domestic sewage from 
Newtown together with a number of consented industrial discharges to the sewers. The 
treatment consists of screening, primary sedimentation and trickling filters and the effluent is 
discharged to New River Estuary below the tidal limit with a consent of BOD5 of 30 mg/l and 
suspended solids of 40 mg/l. Water is abstracted from the Newtown River some 5 km 
upstream of the tidal limit into Newtown Reservoir. This reservoir has an average retention 
time of over 100 days. The Newtown Drinking Water Treatment Works consists of 
coagulation with aluminium sulphate, settlement, rapid gravity sand filtration, granular 
activated carbon filtration to remove pesticides and final chlorination.   

Diagram 1  

  



 

UKWIR Report Ref No: 05/WR/29/1 83

 
There a number of potential ways in which the treated wastewater could be reused following 
additional treatment either at the wastewater treatment works or the drinking water treatment 
works or at both. These ways are: 

 
Option 1  additional treatment of the wastewater at the Newtown Wastewater 
Treatment Works and discharge to the New River upstream of the Newtown Reservoir 
with or without additional treatment at the Newtown Drinking Water Treatment 
Works; 

 

Option 2 - additional treatment of the wastewater at the Newtown Wastewater 
Treatment Works and discharge directly to the Newtown Reservoir with or without 
additional treatment at the Newtown Drinking Water Treatment Works; and 

 

Option 3 - additional treatment of the wastewater at the Newtown Wastewater 
Treatment Works and discharge to the inlet of Newtown Drinking Water Treatment 
Works with or without additional treatment at that Works. 

These options are shown in red on diagram 2. 

Diagram 2 

 



 

UKWIR Report Ref No: 05/WR/29/1 84

 
Public Perception and Public Acceptance 

The FTWS held a series of initial public meetings at various locations in Newtown and 
surrounding areas. At these meetings the FTWS explained: 

 
the need for an additional resource in the short term in the next five years; 

 
that the only available resource was to reuse treated wastewater; 

 

the three options for reusing treated wastewater and the estimated costs of these 
options and the impact on users bills; 

 

the pilot studies being planned to test these options, including the additional treatment 
processes proposed at the wastewater treatment works and at the drinking water 
treatment works; 

 

how a risk assessment of the entire process for each option would be carried out and a 
dinking water safety plan produced that would minimise any risk; 

 

how various process controls, including fail safe systems, would be put in place and 
how there would be operational monitoring against criteria derived from the drinking 
water safety plan and compliance monitoring against standards; and 

 

how audits of the entire process would be carried out at regular intervals to make sure 
that the selected option was operating fully satisfactorily. 

The public at these meetings reluctantly but generally accepted that treated wastewater would 
need to be used as a drinking water resource. Their acceptance was influenced by the fact that 
some treated wastewater is already present in the New River as a result of discharges well 
upstream of the abstraction point for the Newtown Reservoir. The public showed a clear 
preference for option 1 because it provides the maximum separation of the treated wastewater 
from the drinking water treatment plant, with the discharge point of the treated wastewater 
being sited as far upstream of the abstraction point as reasonably practical. Option 1 is also 
probably the best way of dealing with fluctuating demand for drinking water supplies because 
any excess treated wastewater that is not needed to supplement the sources used simply flows 
down the New River to the estuary. 

Sources of Wastewater 

The FTWS asked the NWTC to carry out a full inventory of all the industrial discharges to the 
sewerage system that feeds the Newtown Wastewater Treatment Works. This inventory 
included the existing conditions for consent to discharge plus all the substances likely to be 
present and their estimated concentrations. The FTWS, NWTC and the Environment Agency 
(EA -responsible for discharges to rivers) considered the inventory in the context of the three 
options.  

There were two industrial discharges that gave concern in relation to the treated wastewater 
being discharged to the New River upstream of the tidal limit or to the Newtown Reservoir 
and to the subsequent treatment for drinking water supply. One was a pharmaceuticals 
manufacturer and the other a manufacturer of a range of synthetic organic chemicals used in 
the rubber and plastics industry. The substances involved were not of concern when the 



 

UKWIR Report Ref No: 05/WR/29/1 85

 
treated wastewater was being discharged below the tidal limit because of the very large 
dilution in the estuary. It was decided that the discharge consents for these two industrial 
effluents should be tightened considerably in order to protect wildlife in the New River or 
Newtown Reservoir and to provide an additional margin of safety for drinking water supply. 
A limit on total organic carbon was set, together with limits on some individual substances of 
concern. This required the industrial organisations to make some changes to their 
manufacturing processes, to introduce a treatment stage before discharge to the sewer and to 
monitor and record daily the quality of the discharge. The NWTC would also monitor these 
industrial discharges to the sewer on a monthly basis to check that the discharge consents 
were being met. 

Treatment of Wastewater 

The EA decided that if the treated wastewater was going to be discharged to an inland water 
(New River or Newtown Reservoir), it would need to tighten the discharge consent to BOD5 

of 20 mg/l and suspended solids of 20 mg/l and additionally add consent conditions of 30 
mg/l nitrate and 1 mg/l phosphate in order to prevent eutrophication and excessive growth of 
algae in the Newtown Reservoir. Consideration was given to disinfection of the treated 
wastewater before discharge but it was decided that this was not necessary as the 
microbiological quality of the effluent was likely to be at least as good as that in the New 
River or the Newtown Reservoir. 

Pilot studies of the available wastewater treatment processes indicated that these new consent 
conditions could be met by the following additional processes: 

 

addition of ferric sulphate and polyelectrolyte to precipitate the phosphate followed by 
separation in a lamella clarifier; 

 

an anaerobic biological denitrifying column using methanol as the carbon source to 
convert nitrate to nitrogen gas and a further aerobic (aerated) denitrifying column to 
remove ammonia and reduce the BOD from the previous stages; and 

 

a sludge dewatering plant with the dewatered sludge being disposed to landfill. 

The extended wastewater treatment process would be monitored daily by the NTWC to check 
that the discharge consent conditions set by the EA were being met. The EA would check the 
records of that monitoring monthly and it would also check monthly by its own monitoring 
that the discharge conditions were being met. 

Storage 

Following the public consultation, the FTWS decided that option 3 (discharging the 
additionally treated wastewater directly to the inlet to the Newtown Drinking Water 
Treatment Plant) would not be publicly acceptable even though it was confident that it could 
provide additional treatment to make the drinking water safe. A further factor was that any 
treated wastewater that was not required as a source would need to be discharged so it would 
be necessary to maintain the existing discharge to the New River downstream of the tidal 
limit. It also decided that it could discharge the treated wastewater into the New River about 2 
km upstream of the abstraction point (option1) for a relatively small extra cost compared with 
discharging it directly to Newtown Reservoir (option 2). Option 1 is the preferred option 
publicly because of the greater separation of wastewater from drinking water. But it also has 



 

UKWIR Report Ref No: 05/WR/29/1 86

 
additional benefits because there is considerable dilution in the New River and the 
opportunity for limited further improvement in quality from natural processes as the water 
travels the 2 km to the abstraction point. Therefore FTWS decided only to pursue option 1.  

Drinking Water Treatment 

The existing treatment consists of coagulation with aluminium sulphate, settlement, rapid 
gravity sand filtration, granular activated carbon adsorption and disinfection. In order to 
secure public confidence FTWS decided that a reverse osmosis plant would be added to 
provide a barrier against practically every substance likely to be present in the treated 
wastewater and the pre-treated drinking water. The design output of the existing works is 120 
Mld, although it has occasionally exceeded this throughput when demand has been very high. 
The average output is about 100 Mld. FTWS is aware that when the output rises above about 
100 Mld there is a decline in quality as the coagulation, settlement and filtration process 
approaches its design output although the final water meets the current regulatory standards. 
The average output with the proposed new scheme would rise steadily to about 130 Mld and 
would occasionally exceed 150 Mld. The FTWS decided that it would add additional 
coagulation, settlement and filtration capacity to bring the design output up to 160 Mld. The 
granular activated carbon adsorption plant and the disinfection plant is already capable of 
treating 160 Mld. The additional coagulation, settlement and filtration plant together with the 
granular activated carbon adsorption plant should assure the quality of water going to the 
reverse osmosis plant in all foreseeable conditions. 

The FTWS also considered whether an oxidation stage using ozone or UV irradiation with 
hydrogen peroxide should be added as a pre-treatment stage before reverse osmosis. There is 
uncertainty about whether this would benefit the overall process and improve water quality. 
FTWS decided to look at the whether oxidation benefited water quality in the pilot study. 

The reverse osmosis plant would be designed for an output of 160 Mld. The pilot study would 
be used to determine the controls and monitoring needed for this plant. About 20% (up to 30 
Mld) of the influent water is reject water and needs to be disposed. FTWS had discussions 
with the EA and the latter agreed to the discharge of the reject water at a point just 
downstream of the tidal limit on the New River. Because reverse osmosis removes most of the 
mineral content of the water, it is necessary to remineralise the water using appropriate salts 
of calcium and magnesium an to adjust the pH value of the water to ensure it is not corrosive 
to the materials of the distribution system. Following this process the water is disinfected 
using the breakpoint chlorination process with the final chlorine residual adjusted by addition 
of sulphur dioxide. 

Pilot Studies of the Proposed Drinking Water Treatment Processes 

A pilot plant, capable of treating 1 Mld, was constructed to test the proposed drinking water 
treatment process. The pilot plant utilised the effluent from the pilot wastewater treatment 
process that had been diluted with water from Newtown Reservoir to the degree estimated to 
exist when the scheme came into operation. The pilot plant was also run with only half the 
expected dilution to represent a worst-case scenario as identified in the risk assessment. 
Various stages of the drinking water treatment process were monitored for appropriate 
operational and control parameters.   

Comparison of the results obtained with and without an oxidation pre-treatment stage showed 
no drinking water quality benefits from oxidation. Consequently FTWS decided that it would 



 

UKWIR Report Ref No: 05/WR/29/1 87

 
not install an oxidation stage. The pilot studies confirmed that the final drinking water quality 
met all the regulatory standards and was significantly better than the majority. The pilot 
studies allowed the FTWS to establish operational control criteria and operational monitoring 
criteria for each process that would ensure that the treatment processes were operating 
correctly. If any of these criteria were exceeded for a short, but defined period of time, the 
FTWS decided that on the full scale plant there would be either automatic or manual plant 
shut down as an additional safety feature.  

Monitoring and Control of the Drinking Water Treatment Processes 

The risk assessment and the pilot plant studies enabled the FTWS to set the following criteria 
for monitoring and control of the various stages of the treatment processes: 

 

coagulation, settlement and filtration stage: 

o optimum coagulant dose 20 to 25 mg/l aluminium sulphate; 

o optimum coagulation pH value 6.6 to 7.0; and 

o continuous monitoring of filtered water turbidity from each filter. If turbidity 
from any filter exceeds 0.2 NTU for more than 2 minutes that filter will 
automatically be taken out of service, and alarm status will require immediate 
investigation of the cause. If there appears to be any problems with other filters 
the treatment works would be shut down. 

 

Granular activated carbon adsorbers: 

o weekly monitoring of the water from the GAC adsorbers for the specific 
pesticides that the GAC is designed to remove (this is an existing control); and 

o continuous monitoring of the water from the GAC adsorbers for TOC to check 
that it is within the expected range of 2.0 ± 0.3 mgC/l. Values above this range 
mean that the organic content of the water is higher than expected and the 
operation of the reverse osmosis plant should be carefully checked to make 
sure it is removing the additional organic material. 

 

Reverse osmosis: 

o continuous monitoring of the product water for TOC. If the TOC exceeds 0.2 
mgC/l for more than 1 minute it indicates that the integrity of the plant has 
been compromised (failure of part of the membrane) and the treatment works 
will automatically be taken out of service and the plant investigated 
immediately; and 

o continuous monitoring of the product water for turbidity. If the turbidity 
exceeds 0.1 NTU for more than 1 minute that indicates that something 
unexpected has passed through the reverse osmosis plant and the treatment 
works will automatically be taken out of service and the cause immediately 